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FESh AU &R
FEm A FE R RE TR, BT 88, [EJ 0. 49MPa, 20240227 10:30.
B s Ul
gt 1 0.8890 kg/m’ (20°C, 101.3 kPa)
FEGT 4 5 0.7380 (20C, 101.3 kPa)
K#AFE (FD 46.35 MI/m’ (20°C, 101.3 kPa)
KA (D 42.07 MlI/m’ (20°C, 101.3 kPa)
S8 FMEE R (x102 mol/mol)
2 0.0262
) <0.01
A 0.671
Py < 13.6
A ke 4.95
s+ ] Jit 0.594
IE Tkt 1.11
BT e <0.01
S IR T 0.369
1Bk 0.349
C e & B T 4 0.790
B € <0.01
B A 1.02
R &t 76.5
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Results of Test

FERKIE: ZPIiERE.
FES R R, BERRE TR, R0 saEAuh, K77 0. 49MPa, 20240227 10:30,

S Fll g 5 (<10 mol/mol)
it = <0.1
AL G <0.1
HH fi 2 <0.1
LA <0.1
HH i ik <0.1
IR <0.1
RN A <0.1
15 A Bt I <0.1 \
WiE Wy <0.1 \
Tk <0.1 \
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